

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-19-10-09-02

Products: SPC floor coverings – Vinyl floorings
 Structure: Marble grain with light embossed raindrop pattern
 Thicknesses: 3.2 – 8.0 mm

Client: econfloor austria e.U
 Bahnhofstr. 110
 5204 Strasswalchen
 Austria

Order: Testing and classification of selected properties according to EN 14041:2008 (CE-labelling)

Test report: 2718053

Test results:

Properties	Results	Declaration according to EN 14041:2008
Reaction to fire according to EN ISO 9239-1:2010 and EN ISO 11925-2:2011; Classification according to EN 13501-1:2010 - Critical heat flow - Smoke production	11.3 kW / m ² 519 % * min	B _{fl} -s1
Anti-sliding properties according to EN 13893:2003	μ = 0.32	class DS
Formaldehyde emission according to EN 717-1:2004	undetectable	class E1

Dresden, 09/10/2019

R. Amende

Head of laboratory



P. J. G.

Engineer in charge